Super Hornet Spare Parts List

Bl s B2 ZkA554> / Frame
o o -
PAE;:—NO PE.:—O PA{RJYI'TIO. gﬁésﬁ;ws FoLE ENGLISH NAME
GB276-89 1 %l 7K6005 Bearing6005
67901001 2 J7 TR AR Locknut,handlebar
GB/T297 3 T4 32005 Bearing32005
GB5787-86 4 INAE IR MEx12 Bolt flang M6*12
67901003 5 BT AE Front absorber R
67901004 6 PNARCES 0 Front light seat,R
67901005 7 TR Steering under
67901006 8 B ZE08% Front absorber L
67901007 9 IR EEM24%1.0 Nut M24*1.0
67901008 10 IR Steering above
GB70-85 11 7 F A M8x40 Bolt flang M8*40
67901009 1 RAT 72 22 Front light seat,L
GB70-85 13 7 F i M8x20 Bolt flang M8*20
GB70-85 14 A 75 F I8 M10x30 Bolt flang M10*30
67901010 15 A Fuel tank cover
67901011 16 H Fuel tank
GB5787-86 17 NAE IR FEMEx16 Bolt flang M6*16
67901012 18 TR A A S Fuel tank bracket front,R
GB6177-86 19 INAE IR BEME Nut flang M6
67901013 20 TR 7 i S Fuel tank bracket front,L
67901014 21 AR 2 J [ 5 S Fuel tank bracket rear,L
67901015 22 TR A S ] S Fuel tank bracket rear,R
N s 4 ‘ 67901016 23 Fik=g1 0il pipel
2‘5 2‘ 4 923 67901017 24 FU e & Filter
67901018 25 R R Steel spring
67901019 26 2 Oil pipe2
67901020 27 T3 Oil pipe3
67901021 28 s Oil pipe4
67901022 29 i Seal loop
67901023 30 TR s Sensor furl lever
67901024 31 kA% AR Retainer fuel unit
67901025 32 ARl E oil pump
- 67901026 33 s 0il pipe5
GB6177-86 34 INAE IR BEMS Nut flang M5
GB818-85 35 A LA TMS %20 Scew tapping M5*20
67901027 36 HAR 0il cup
67901028 37 LIERS Steel spring
67901029 38 A R S Foot rest bracket front,R
67901030 39 i A S Foot rest front,R
67901031 40 gy Frame
67901032 41 5 A5 T 2 2 S Foot setting bracket rear,R
67901033 42 JEi A S Foot rest rear,R
67901034 43 JoE N S R Seat lock holder
67901035 44 ik S Side stand bracket
67901036 45 P Side stand spring
67901037 46 g Side stand
67901038 47 N AR FEM10x22 Bolt flang M10*22
67901039 48 AL S Foot rest front,L
67901040 49 A IS S Foot rest bracket front,L
GB91-86 50 JFF1452.5%20 Pin 2.5*20
67901041 51 AL M Hanger Comp. Engine Rubber
67901042 52 KfE Main stand
67901043 53 KA Main stand spring
67901044 54 KA#41p8x170 Main stand bearing8*170
GB5787-86 55 2%1};3|H[E§&MIOXI.ZSXZ Bolt flang M10*1.25*260
GB5787-86 56 ﬁmmzm[mgmwlon.zsu Bolt flang M10*1.25*210
67901045 57 IEEY Hanger Comp. Engine
67901046 58 Jii 2 S Foot rest rear,L
67901047 59 Jii e B 2 45 S Foot setting bracket rear,L
GB6183-86 60 ifﬁ‘l};ill‘l[ HOUREMIO.L Locknut flang M10*1.25
GB70-85 61 AN FEHEM8x45 Bolt M*.45
GB5782-86 62 NFRIEHEM8x32 Bolt M8*32
67901048 63 TE SRR Rear absorber L
GB5787-86 64 INHL AT IZFEM10x40 Bolt flang M10*40
67901049 65 A JE R Rear absorber R
67901050 66 JeR Splint
GB845-85 67 H BUIZ4ATSTA.8x16 Screw ST4.2X16
67901051 68 GV SR Rear fender holder
GB6183-86 69 NAE T A SR BEME Locknut flang M8
P2 BRL4EL 4> Plastic Body
= oy =)
E2 SEMER S PAE;jNo P)::ljo PALE’TIO. :-I?lz\lfsjjlzlAME PR ENGLISH NAME
GB947-88 1 |7k i S M2AT M6x32 BOLT M6X32
164%\. - 2-67902001 2 EE ] FRONT VEIL
4o & A-16
GB845-85 3 H BUIR4ATST4.2x12 Screw ST4.2X12
67902002 4 S pr
Splint
2-67902003 5 eI METER TOP VEIL
2-67902004 6 A5 i FRONT R PROTECTINE BOARD
2-67902005 7 F Mg FRONT R PROTECTINE BOARD NET 1
2-67902006 8 R FRONT R PROTECTINE BOARD NET 2
2-67902007 9 I B FRONT L PROTECTINE BOARD
67902009 11 k&M ARMET BOX TOP VEIL
67902010 12 SLEAR b2 M JERR ARMET BOX TOP VEIL INNER BOARD
67902011 13 SLEEA bR R ARMET BOX FLUCTUATE ROCKER
GB6177-86 14 IR AT REME NUT M6
GB818-85 15 1A R ETMEx20 BOLT M6X20
GB845-85 16 I IRETST4. 2416 SCREW ST4.2X16
67902012 17 SKLBAN ARMET BOX ANNEX
67902013 18 SRR Y P ARMET BOX SPRING
GB5787-86 19 AL e Mex16 BOLT M6X16
67902014 20 Je A Sk B R ARMET BOX BOTTOM L/R
GB845-85 21 I 5T ST4.2x19 SCREW ST4.2X19
2-67902015 22 pas ok FRONT L PROTECTINE BOARD NET 1
2-67902016 23 1Rk FRONT L PROTECTINE BOARD NET 2
2-67902017 24 PR FRAME FENDER
GB818-85 26 T+ AR ETMex12 COLT M6X12
GB947-88 30 T KRk IRETM6x16 BOLT M6X16
67902023 32 ARV FRONT FENDER
67902024 33 5 25 SIDE REFLECTOR
67902025 34 R SEAT
67902026 35 R REAR R PROTECTINE BOARD
67902027 36 R REAR L PROTECTINE BOARD
GB845-85 37 I 5T ST4.8%16 SCREW ST4.8X16
67902028 38 T BENESA METER BELOW VEIL PACK PIECE R
67902029 39 ELRIR LINE CLIP
67902030 40 B A F TR BATTERY BOX TOP CLAMP
67902031 41 R A BATTERY BOX COVER
GB5787-86 42 INFVE L TR MEX28 BOLT M6X28
GB96-85 43 IR Fr o6 WASHER $6
67902032 44 A BATTERY BOX
GB5787-86 45 ANARE LT B MexA5 BOLT M6X45
67902033 46 R REAR WHEEL FENDER
67902034 47 JEEPRMCSEA REAR WHEEL FENDER BRACKET A
67902035 48 JEEPRI IS REAR WHEEL FENDER BRACKET B
67902036 49 TR REAR FENDER
67902037 50 J5 R e REAR REFLECTOR
67902038 51 PRI R SEAT LOCK LINE
375 [A]4E 76 4) /Handle
= vy = ”
M3 7 [T 4y PA%‘?NO Pf:rjo PALE’TIO. iﬁuzf\mms FALEH ENGLISH NAME
67903001 1 75 e HAND BAR
67903002 2 77 1A 5 HAND BAR RIGHT FIXATION
67903003 3 77 A 5 HAND BAR LEFT FIXATION
67903004 4 NN 2 0 Sk 02 FM8x35  |BOLT M8x35
GB70-85 5 7S F B M6EX30 BOLT M6x30
67903005 6 TR RIGHT GRIP
67903006 7 FeARIE LEFT HAND BAR
67903007 8 AL RIGHT SWITCH ASSY
67903008 9 KRR LEFT SWITCH ASSY
67903009 10 1 G MIRROR RIGHT
67903010 11 VRS S MIRROR LEFT
67903011 12 ik THROTTLE CABLE
67903012 13 I 1 B FRONT BRAKE ASSY
GB5787-86 14 INAE IR FEM8x32 BOLT M8x32
67903013 15 Je B R REAR BRAKE ASSY (disc brake)
\
[Ela {2 e A4 [Filter
= oy e -

B4 HA AR A PA%‘?NO Pf:rjo PALE’TIO. iﬁuzf\mms HALEH ENGLISH NAME
67904001 1 T 75 g ik MUFFLER ( stainless steel)
67904005 2 ERiA NUT M6
67904006 3 AR A GASKET ,CLAMP
67904007 4 H £ CLAMP
67904004 5 ) WASHER A
GB5787-86 6 IS FE AT I BOLT
67904009 7 73 kg AIR CLEANER
67904013 8 5 4% B CONNECTINGBAND AIR CLEANER
67904008 9 SRR BRACKET

8
FEs % i34 /Rim and tyre
= = = "

KI5 # a5 PA%‘?NO Pf:rjo PALE’TIO. iﬁuzf\mms HALHEH ENGLISH NAME
67905001 1 HT4E41M12x1.25%260 FRONT WHEEL SHAFT
67905002 2 T GEAR BOX

43— 67905003 3 B TIPE FR
67905004 4 SRl AIR NOHLE
67905005 5 e RIN FR WHEEL
67905006 6 AT Front DISK FR BRAKE
GB70-85 7 A 7S F B M8x25 NUT M8*25
67905007 8 sk E SPACER SHAFT
GB6183-86 9 NAEE T A BUEEEM12x1.9 BOLT M12*125
67905008 10 Ja A REAR DISK FR BRAKE
J 67905009 11 JEEH RIM REAR WHEEL
67905010 12 SR TIRE R R
67905011 13 HRLL ODOGRAPH SOFTCABLE
. [El6 H 35454 /Electrical parts
= vy =
6 L {EEE4r PA%‘?NO Pf:rjo PALE’TIO. gﬁésﬁ;ws FALEH ENGLISH NAME
67906001 1 Jei AT TAILLIGHT
67906002 2 Jebr BAT REAR SIDELIGHTS
GB845-85 3 [ BUIR4TST4.8x16 SCREW ST4.8x16
B6177.86 4 INAE IR BEME BOLT M6
67906003 5 S AT REAR TURN LEFT LIGHT
67906004 6 JeAi 1T REAR TURN RIGHT LIGHT
67906005 7 IR CABLE
67906006 8 2k 2% RELAY
67906007 9 FER HIGH PRESSURE PACK
67906008 10 b FLASHER
67906009 1 FLH MAIN CABLE
67906010 12 i BATTERY
GB5787-86 13 PN EZ IR REM6x16 BOLT M6 * 16
67906011 14 Tk % REGULATOR
67906012 | 15 54 TERRA CABLE
267906013 | 16 KT HEAD LIGHT
67906014 17 (€S METER
67906015 18 L HORN
2-67906016 19 il 7 e ) FRONT TURN LEFT LIGHT
2-67906017 20 i H¥ w7 FRONT TURN RIGHT LIGHT
GB70-85 il WA EEFMEX20 BOLT M8 * 20
67906018 2 w18 LOCK
67906019 23 MK IGNITOR
GB5787-86 2% 7N FE 2 TR FEMEx20 BOLT M6x20




